INSTRUMENTS

P
| GROUP PART NAME and DESCRIPTION FA8Ts MODELS EE
19,100 - INSTRUMENT FANEL CLUSTER
i Screw, No, 10=-32 x 5/8" Ov, Hd. Sl. Instrument
] (CBTOMmSE) e+ vesvonencanasasnssarsavans| Cluster |... GU-134342| 5L2 ## 545 |1
Lockwasher, Mo. 10 Ext, Tooth Ct'sk. Mounting,
| (OB oM ) 2 atate ol &t e alatatele aleTs aie] ol aala]a Upper oo GM=12518)| Sh2 ## Shs |1
| Screw, No, 10-24 x 7/16" Rd, Hd. Cr. Rec,[Inst. Cluster||GN-155108| SL2 ## 5LS | 2
Speadnut, No. 10-24 (MU Type)ee.eee..e.qs|Mig., Lower |[GM-ULLSLL] o2 ## 5hs | 2
k Iﬂnﬂt--..-----tat---o-o-----iillllvliuuqiv-ii-siliiiinquqnqt 215203 Shz ## Shs 1
' CABKAL, LLENES s ala o v's o' s s 4's s slaiaaTalelsleloleiotolols elals atetalalaelaleletatotel b« 22520k |, 'O 0 OhS 1| 21
it Rotainer, LenBe..eessserssssstessonsscassonsssssnenssss] 215205] 5h2 #F SUS |1
i 4 B e oo T ateleie ntelals o/alalulsls ACOOOOC0O00000000000000 215206| oh2 ## obs | 1
4 Harness, Instrument Cluster Wiring (incl, Sockets)e.... 215963| 5L2 ## SuS |1
: Bulby 6-8V, 1 CoPuy SeCavecrrescanecrsenssarosnssssnsss| GU=115273| Sh2 ## SL5 | 5
Housing (Instrumsnt Mounting)e.....eeecesssssassssssnses 207427 #F ohs |1
Bozel {INStrumants) ce..ccesscesssssssanccnssssssssncansn 207422 # Sh5 |1
DA AN (ML RR) T o o sTetalel o oleTela afal elaTalal el lale e eltele e el el s sIn s s eluin] » s W REDTLIES # 545 |1
TR E L8 L) e A POB N A 0 D006 0IOa000 Bl e e aatel vl R2OTh2N # 545 |1
Bracket (Cluster Mounting).....eeeesese.. 208613 # o5 |3
I.ﬂl:-klﬂ.ﬂher, Hl}. lﬂ Extli Touth--n-414----tatoooqto||ii G’Iﬁ.“ljﬂ-‘?? # 5]45 3
mlt, Hﬂ‘. 10-32 HEeevonsesssasssssssssssnsanssssasnnns GH—-].Eﬂﬁlh # 51[5 3
lens and Retainer, Headlight Beam Indicator (Red)......| 207788 # 545 |1
Lens and Retainer, Dirsctional Sigmal Light Indicator
(G‘I'Eﬁn:l..u“-.-,--.“- TR R R R R R R R R N L) EGT??h # 5115 2
19,110 - INSTRUMENTS (DASH UNITS)
ﬂﬂuﬁ'ﬂ, F'uﬂl.t---tltuucronccaruor ---------- ERBE BB SN 2152GT 5:'-!-2##51;5 l
G&uﬁﬂ, F‘uﬂl..............u......-.-.-........... ----- - 211!,1?1 # 5 1
Gauge, Water Temperature....sssssvsersccccessssccnoncns 215208| sh2 ## s5hs |1
G&uga, watﬂr Tﬂmwaturﬂfnc--t--luuuuvnnccic-ttrioo-q-- 2”136& # 5.!,].5 1
Gauge, 0il PresSSurd......ceeessessssssscrass 21192 # 845 | 1
.ﬁ.‘mﬂﬁtﬁ'r.......4.....q..--...........-.--.4-4--..-----.4 211[.193 ﬁ Sh_; 1
Wut, Terminal, No, 10=32 HXueevesvsosasassnnssssasses GUL6060| SL2  SL5 | 2
Nut, Terminal, No, 10=32 HXe.seeseeeess cessensensesss GM=12061L| Eh2 EL4s | #
Lockwasher, Terminal, No. 10 Exte Toothee...:seeses.o GH=138479] Sh42 gkt | *
Speedometer Head (Miles)....ceveesssscccsssssassanns Ao 215209| sh2 ## 55 | 1
SW&dﬂ‘mtﬂr Haa& {Km}t---tldl.octru-r--t-s—-ooooor-.- 215213 51‘2 ## 51'.5 1
smﬂdoﬂ!ﬂtﬂr Head [Hil&s}..--.-.u.--... ----- E R IR Yy Elhlgs # 51'[5 1
Bpﬂﬂdﬁmtﬂr Hﬂﬂ.ﬂ [Kﬂu}-liliiii'i!llililIIllii.lIlll!l‘l‘ 21]41% # 51‘5 1
Serew, No. 8-32 x 1/4" Rd, Hd. Cr, Rec. (Instruments
to Hmﬁg)’-.-.-----t-vl---vl-a-vl-iicu --------- TEITEREEY GHESEEB 511.2 Shﬁ #
Rag‘t:la.'l'-ﬁr, Iﬂ.ﬂt!‘l.‘lmnt vﬂltaga«-‘-t-llro-pqi-p---ia--iion 215211 51{2 ## 5].[5 1)
Regulator, Instrument Voltage......ceceessescssccsans ) 207L19 # 55 | 1
Screw, No, 8-32 x 5/16" Rde Hde Slecucesessssssnnsanaq GH=155028 sh2 S5 | #*
Iﬂﬁhﬂﬂhﬂr, Hﬁ. B Exte. Toothessssssssscsansasssssnnns GH—].EI?SE 51‘2 51'.5 *
Screw, Terminal, No. 8-32 x 1/4" Rd, Hd, Cr. Rac....... GM-155023| 5L2 ## SL5 | =
lockwasher, No. 10 Ext. looth....... Sl L s e GM=138479| BL2 ## SLS | %
Harness, Voltage Regulatore...sesesescscccssosscnsenss J| 215212| L2 ## 5L5 | 1
Harnﬁﬂﬂ. ?Gl‘h&gﬂ Regulator.--a.“......-qq -------- - Eﬂ?hzﬂ # 51‘5 1
Hutr’. Tarmiml, Hﬂ. 1{"“32 Iixltttiiiiltdilllll'!li ----- LR GM‘G%G # 51.'5 2
Screw, No, 8=32 x5 /15" Rd, Hd, Cr. Rec.| to Chassis GM-155028 # 5L5 | 2
Lockwasher, Noe B Exte Toothe..sssssseso |Wiring Harnd| GM=121752 # 5u5 | 2

#A3 Required

80




	kwpm820080.jpg

